
Enhancing the Soil Aquifer Treatment
Process for Potable Reuse

WWaatteeRReeuussee  RReesseeaarrcchh  FFoouunnddaattiioonn





 

Enhancing the Soil Aquifer Treatment Process for 
Potable Reuse 
  



 

About the WateReuse Research Foundation 

The WateReuse Research Foundation builds support for the reclamation, recycling, reuse, 
and desalination of water through research and education. The Foundation’s research 
advances the science of water reuse and supports communities across the United States and 
abroad in their efforts to create new sources of high quality water for various uses through 
reclamation, recycling, reuse, and desalination while protecting public health and the 
environment. 
[...]
acclimation period resulted in more effective DOC and NDMA reductions. (2) Drewes 
and Jekel (1998) found that DOC removal improved for the first 13 months of operation. 
However, this may be attributed to the use of technical sand rather than aquifer material. 

 The soil was sourced from recharge sites, from riverbeds, or, less commonly, from sand 
quarries. Multiple authors reported sieving out material greater than 2 mm. 

 Soil columns reported in the literature were operated under a variety of conditions: 
anoxic versus aerobic, saturated versus unsaturated, and continuous versus cyclic feed. 

1.3 Research Needs 

Ozonation is an advanced technology that has features that make it an attractive companion to 
SAT in potable reuse, namely its reputation as a powerful disinfectant, its effectiveness in 
oxidizing TOrC that are not easily removed by SAT alone, and the way in which it transforms 
EfOM, reducing its color and making it more amenable to removal by downstream biological 
processes, such as SAT. Whereas significant work has been done with ozonation in 
conjunction with GAC, limited studies are available evaluating ozonation as compared with 
chlorination. Therefore, this study compares SAT performance following these two 
disinfection alternatives (i.e., Cl2-SAT and O3-SAT) on bulk organic carbon, CECs, and 
DBPs. This project also attempts to document pathogen removal as measured by levels of 
MS-2 virus, coliform bacteria, and Cryptosporidium protozoa. 

1.4 Project Objectives 

In association with the research needs identified in Section 1.3, this project has the following 
objectives: 

 characterize water samples after each step during Cl2-SAT and O3-SAT processes by 
measuring bulk organic carbon (e.g., UVT and TOC); 



16 WateReuse Research Foundation 

 characterize the wastewater “fingerprint” for both disinfection alternatives using 
ultraviolet absorbance (UVA) and EEM analyses; 

 characterize the efficacy of DBP attenuation (e.g., bromate, NDMA, TTHMs, and HAAs) 
through SAT; 

 measure the removal of a suite of CECs, including those known to be recalcitrant to SAT 
but amenable to ozonation (e.g., carbamazepine, dilantin, meprobamate, primidone, and 
sulfamethoxazole); and 

 determine the efficacy of MS-2 virus, coliform bacteria, and Cryptosporidium attenuation 
through SAT. 

  



WateReuse Research Foundation 17 

Chapter 2 

Experimental Approach 

2.1 Research Approach 

The Soil Column Systems, analytical methods, and experimental plan used to investigate the 
potential enhancement of SAT with ozonation are described in this chapter. This study 
consisted of three phases: 

 Phase 1: Design and construction of two Soil Column Systems, each system consisting of 
two columns to compare SAT performance with two different feed sources (chlorinated-
disinfected tertiary effluent and ozonated secondary effluent); acclimation of all four 
columns to establish the microbial population; and tracer testing to evaluate hydraulics; 

 Phase 2: Evaluation of DBPs related to each disinfection alternative as well as evaluation 
of a suite of CECs using ambient concentrations in the source waters being treated; and 

 Phase 3: Microbe challenges to explore the attenuation of spiked virus (MS-2 coliphage), 
bacteria (E. coli), and protozoa (Cryptosporidium oocysts).  

Each phase and the related analytical methods are detailed in the following sections. 

2.2 Phase 1: Design and Construction of Soil Column Systems 

The design and operation of the columns for this study were developed based on past 
published research (as described in Section 1.2.5), as well as on advice from Professor Jörg 
Drewes, who has more than 2 decades of experience with both field and column studies. The 
overall process flow diagram and Soil Column Systems are depicted in Figure 2.1. This study 
included two Soil Column Systems: the Cl2 Soil Column System and the O3 Soil Column 
System. Each system consisted of two columns in series. The first column in each system (Cl2 
Column #1 and O3 Column #1) represented the application area of a groundwater recharge 
basin and the unsaturated zone beneath it. Cl2 Column #1 and O3 Column #1 were fed their 
respective source waters from the top of the column (downflow regime). These columns were 
designed to operate downflow to simulate the vadose zone. A flow control device was used to 
maintain the target residence time and soil submergence. This device consisted of a tee at the 
effluent side that was raised and mounted at a level that allowed approximately 1 in. of 
submergence. To simulate the operations of the spreading basins in the field, the columns 
were periodically taken offline to drain and dry. 

The second column in each series (Cl2 Column #2 and O3 Column #2) was designed to 
simulate the behavior in the saturated zone in the water table beneath the infiltration basin. 
These columns were designed to operate upflow, following the practice of earlier work by 
Professor Drewes and others. The filtrate from Cl2 Column #1 and O3 Column #1 was 
collected in a reservoir and pumped into the bottom of Cl2 Column #2 and O3 Column #2 
(upflow regime), respectively. 



18 WateReuse Research Foundation 

 

Figure 2.1. Process flow diagram showing the source waters and Soil Column Systems for this 
project. 

 

2.2.1 Soil Column System Configuration 

Cl2 Column #1 and O3 Column #1 were 12 ft tall and constructed of 8 in. (outer diameter: 8.6 
in.; inner diameter: 7.6 in.) clear polyvinyl chloride (PVC) pipe. Cl2 Column #2 and O3 
Column #2 were also 12 ft tall clear PVC pipe but of a smaller diameter, 6 in. (outer 
diameter: 6.6 in.; inner diameter: 6.0 in.; see Figure 2.2). 



WateReuse Research Foundation 19 

 
Figure 2.2. Schematic of lab-scale soil columns. 

Each column included an integral media support cap and under drain to prevent soil from 
blocking the openings at the bottom of the column. During testing the clear columns were 
covered with an opaque polyethylene barrier to prevent light penetration. 

2.2.2 Aquifer Material Source and Characterization 

Representative soil samples were collected near the Santa Fe Spreading Grounds (SFSG) in 
the San Gabriel Valley Groundwater Basin (San Gabriel Basin) in Los Angeles County, CA. 
Stetson Engineers (Covina, CA), who have a broad range of experience in soil science in the 
San Gabriel Basin, assisted with identifying representative soil, which was collected from a 
quarry in the same aquifer as the proposed spreading grounds. A 2 mm sieve was used to 
remove large materials from the soil, which was later used to load the columns. Aquifer 
material of less than 2 mm was used to have homogeneous soil column fill material, 
minimize short-circuiting and flow distortions caused by larger soil material, minimize 
adverse and unrepresentative effects of earthworms and debris, use grain sizes that contribute 
to removal in the SAT process, and maximize plug flow conditions. This better simulated the 
subsurface SAT process, independent of soil type. The characteristic parameter that translated 



20 WateReuse Research Foundation 

specifically to the SFSG was travel time, which was defined through tracer tests (described in 
Section 3.3). Viewing SAT performance as a function of travel time allows for a normalized 
comparison between soil aquifer systems with varying characteristics. 

In-house sieve analyses were performed to characterize the particle-size distribution of the 
aquifer material used in the Soil Column Systems [ASTM D6913-04 (2009): The Standard 
Test Methods for Particle-Size Distribution (Gradation) of Soils Using Sieve Analysis]. The 
porosity was determined as follows: (1) a graduated cylinder was filled halfway with water, 
and this volume (Vwater) was recorded; (2) sand was then poured into a dry, empty graduated 
cylinder, and this volume (Vsand) was recorded; (3) this sand sample was poured into the 
water-filled graduated cylinder, making sure no air bubbles formed, and the new volume 
(Vsand+water) was recorded; and (4) porosity was calculated using Equation 2.1. 

ݕݐ݅ݏ݋ݎ݋ܲ ൌ 	
௏ೡ೚೔೏
௏೟೚೟ೌ೗

ൌ 	
௏ೞೌ೙೏ା௏ೢ ೌ೟೐ೝି	௏ೞೌ೙೏శೢೌ೟೐ೝ

௏ೞೌ೙೏
     (2.1) 

Using a contracted lab, the sieved soil was characterized by its fractions of organic content, 
clay content, and metal content using the organic carbon content, loss-on-ignition (~ 500 °C) 
method by Nelson and Sommers (1996); the soil texture (including clay size fraction); the 6 h 
hydrometer method by Gee and Or (2002); and the EPA SW 3050 digestion for soil material 
followed by EPA 6010B for iron and manganese. Saturated hydraulic conductivity was also 
measured using the constant-head, steady-state, saturated hydraulic conductivity method 
described by Klute and Dirksen (1986). Evaluation of organic, clay, and metal content has 
been included to parallel WRRF-10-05, which is studying the effect of these soil 
characteristics on organic matter and pathogen removal (Drewes et al., in progress). 

2.2.3 Loading Soil into the Columns 

The soil columns were partially filled with water before they were loaded with soil. The soil 
was dampened with water before being added to the columns one handful at a time. As the 
columns were being filled, the suspension was constantly mixed, and after settling the soil 
was compacted by tapping the outside of the column with a rubber mallet near the soil 
surface. This process reduced stratification and resulted in a more homogeneous composition 
of soil throughout the column; it also minimized entrapped air pockets. All columns were 
filled with 10 ft of aquifer material (described in Section 2.2.2), leaving 2 ft of freeboard. 

2.2.4 Soil Column Feed Water Sources 

2.2.4.1 Tertiary Effluent 

The Cl2 Soil Column System was fed dechlorinated effluent from San Jose Creek West Water 
Reclamation Plant (SJCWWRP). SJCWWRP uses primary settling tanks, an activated sludge 
process for nitrification and denitrification, secondary settling tanks, sand/coal media filters, 
and sequential chlorine disinfection to treat up to 37.5 million gallons of municipal 
wastewater per day. Sequential chlorination entails the addition of free chlorine to nitrified 
secondary effluent to achieve breakpoint chlorination and a measurable free chlorine residual, 
followed by addition of aqueous ammonia to form chloramines and comply with Title 22 
disinfection requirements. Title 22 specifies the following State of California Water 
Recycling Criteria water quality objectives that must be attained for recycled water to be 
considered tertiary disinfected recycled water that can be used for various reuse applications: 



WateReuse Research Foundation 21 

 oxidized (meaning “organic matter has been stabilized, is nonputrescible, and contains 
dissolved oxygen”); 

 filtered (either through granular media or a membrane); and 

 disinfected. 

The influent to the Cl2 Soil Column System was this Title 22 effluent from SJCWWRP that 
was dechlorinated with sodium bisulfite (SBS) prior to feeding Cl2 Column #1. 

2.2.4.2 Ozonated Secondary Effluent 

The O3 Soil Column System was fed secondary effluent from SJCWWRP that underwent 
ozonation provided by a pilot-scale treatment train being used for WRRF-11-02. That 
treatment train used an ozone pilot system from WEDECO (Charlotte, NC). This pilot system 
included an oxygen generator, an ozone generator, side stream injection, contactors, an ozone 
destruct system, and the respective instrumentation and controls. The ozone generator had a 
capacity of 3.2 lbs/day for a maximum applied ozone dose of 13 mg/L at the expected water 
flowrate of 20 gallons per minute (gpm). A series of four contactors after the side stream 
injector provided 35 gal of residence volume, or nearly 2 min of HRT at 20 gpm. During 
WRRF-11-02 piloting, the ozone dose was optimized to achieve 6 log virus, 1 log 
Cryptosporidium, and 4 log bacteria inactivation. The ozone dose expected was 
approximately 5 to 9 mg/L, which corresponded to an ozone dose to TOC ratio of 1.0. The 
influent to the O3 Soil Column System was this ozonated secondary effluent from the WRRF-
11-02 pilot and was free of ozone residual. 

2.2.5 Operations 

The system was housed in a room at a temperature of approximately 20 °C. The system was 
operated with slight differences during each phase, the details of which may be found in 
Sections 2.2.6, 2.3, and 2.4. A Reglo Independent Channel Control Peristaltic Pump (IDEX 
Health and Science ISM4408) was used to feed all columns. All reservoirs containing the 
feed water and effluents were refrigerated at 4 °C to minimize biological growth, and opaque 
tubing was used to minimize biological growth from ambient light. 

2.2.6 Startup for Bio-Acclimation 

The first four months of operations were dedicated to allowing a representative biology to 
grow until steady-state TOC was reached at the outlet of each column. Independent of the 
designated operations, all columns were operated under saturated conditions during 
acclimation. Title 22 recycled water from SJCWWRP served as the influent for Cl2 Column 
#1, and the column's effluent served as the influent to Cl2 Column #2. Ozonated secondary 
effluent from the WRRF-11-02 pilot setup at SJCWWRP served as the influent for O3 
Column #1, and the column's effluent served as the influent to O3 Column #2. The flowrates 
that were utilized varied within this phase and are discussed in Chapter 3. 

During the acclimation period, weekly water quality samples were collected to monitor the 
performance of the soil columns. Samples were analyzed for electro-conductivity (EC), 
ammonia, nitrate, nitrite, pH, TOC, DOC, and UVT-254. 



22 WateReuse Research Foundation 

2.2.7 Tracer Tests 

Tracer tests based on EC were performed during Phase 1 to characterize the residence time 
within each column as well as to define the time frame for the collection of seeded microbes 
during the microbe challenge tests. 

Potassium bromide (KBr) solution at a concentration of 10 g/L was used as the tracer. 
Instrumentation used for the tracer tests included inline EC probes, EC transmitters, a 
programmable logic controller (PLC) for continuous data logging, and an air temperature 
logger to compensate for temperature in EC. On injection of the tracer solution, column 
effluent EC measurements were made at 5-min intervals until levels fell to baseline 
measurements after the peak concentration was detected. 

Although actual residence times of the columns were 5 days and 25 days for vadose and 
saturated columns, respectively, shorter duration tracer tests were completed and scaled up to 
the range of design operation. Benefits of using shorter duration tracer tests include (a) less 
impact on the project schedule and the ability to perform repeated tracer tests, (b) minimized 
effects of gravity on the denser tracer solution, and (c) minimized effects of dispersion of the 
tracer. After completion of the tracer tests, the systems were given 3 weeks to recover from 
any bacterial static effects of the tracer that would result in depressed SAT performance. 
Results of the tracer tests are provided in Chapter 3. 

2.3 Phase 2: Bulk Organic Carbon, CEC, and DBP Evaluation 

Soil column operations were configured to represent typical full-scale surface spreading 
practices. Cl2 Column #1 and O3 Column #1 were switched to unsaturated or vadose flow to 
resemble current stormwater and imported water recharge practices by the Los Angeles 
County Department of Public Works at the SFSG. To resemble the vadose zone, a 4-week 
cycle with two distinct operational parameters was used. The first part of the cycle had a 
saturated, continuous flow regime (downflow) at a flowrate to achieve a residence time of 5 
days, lasting for 3 weeks. During the second part of the cycle, the influent flow was stopped 
and the system was allowed to drain/dry for a week. This cycle was repeated for the duration 